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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.58 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz . -35.220 MHz | 200,000 KHz | 6.39243 GHz | -73.18dBm ___ -60.60 dB ~20.60 dB
‘ -35.220 MHz | -23,480 MHz | 200.000 kHz 6.39998 GHz | -72.88 dBm -60.30 dB -20.50 dB
E -23.480 MHz | -12.740 MHz = 200.000 kHz 6.42225 GHz | -57.40 dBm | -44.82 dB -24.82 dB
" -12.740 MHz -11.740 MHz 200.000 kHz 6.42227 GHz -56.92 dBm -44.34 dB -24.44 dB
I 11,740 MHz 12,740 MHz 200.000 kHz 6.44774 GHz | -74.08 dBm -61.49 dB -41.59 dB
I 12,740 MHz 23,480 MHz | 200.000 kHz 6.45848 GHz | -73.46 dBm -60.88 dB -32.89 dB
| 23.480 MHz 35.220 MHz = 200.000 kHz 6.47022 GHz | -74.36 dém -61.78 dB -21.79 dB
I 35.220 MHz 50.000 MHz = 200.000 kHz 6.47081 GHz -73.00 dBm -60.42 dB -20.42 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -12.68 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |

[~ So.000MHz 35220 MHz . 200.000KHz . 6.38570 GHzZ 72.68dBm | -60.00dB __ -20.00 dB

| 35.220MHz | -23.480MHz | 200.000 kHz | 6.39990 GHz 60.45 dB |

| 23.480MHz | -12.740MHz | 200.000KkHz | 6.42225 GHz 23dBm | -43.55dB

I -12.740 MHz -11.740 MHz = 200.000 kHz 6.42227 GHz -58.79 dBm -46.12 dB

[ 11,740 MHz | 12,740 MHz | 200.000 kHz 6.44774 GHz -71.87 dBm -59.19 dB

I 12,740 MHz 23,480 MHz | 200.000 kHz 6.45836 GHz -72.76 dém -60.08 dB

| 23.480 MHz 35.220 MHz = 200.000 kHz 6.46989 GHz -73.80 dém -61.12 dB -21.46 dB

L 35.220 MHz 50.000 MHz = 200.000 kHz 6.4706S GHz -73.07 dBm -60.39 dB -20.39 dB
~ r

L JU J

Sporton International Inc. (ShenZhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : A2-23 of 34



samrans. FCC RF Test Report Report No. : FR202001F

11BE20MIMO_Ant10_6435_106Tone_RU53

Sp um I l'%'
Ref Level 0.00 d8m Offset 16,00 dB Mode Auto FFT
Count 100/100
[[®1Rm View
Limit ¢heck PARS
-10 dBARS
e 5 s
-30d ) ] Y
‘ — 3 —
-40 1 T H
i - I | ~
S0.dB
e V4 l
-70.dBm / UL
-80 d
-90 dBr
CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -12.72 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.000 MHz | -35.220 MHz | 200.000 kHz | 6.39768 GHz | -71.93dBm | -59.22 dB -19.22 dB
‘ -35.220 MHz | -23.480 MHz | 200.000 kHz 6.40061 GHz | -71.42 dBm | -58.70 dB -19.54 dB
E -23.480 MHz | -12,740 MHz | 200.000 kHz | 6.42225 GHz | -56.19 dBm | -43.47 dB -23.47 dB
I -12.740 MHz -11.740 MHz _ 200.000 kHz 6.42227 GHz -55.60 dBm -42.88 dB -22.98 dB
[ 11.740 MHz 12,740 MHz | 200.000 kHz 6.44774 GHz | -70.62 dém -57.90 dB -38.00 dB
I 12,740 MHz 23,480 MHz  200.000 kHz 6.45719 GHz | -71.20 dém -58.48 dB -31.45 dB
| 23.480 MHz 35.220 MHz | 200.000 kHz 6.47022 GHz | -72.46 dBm -59.75 dB -19.75 dB
L 35.220 MHz 50.000 MHz .~ 200.000 kHz 6.47127 GHz -71.88 dBm -59.16 dB -19.16 dB
n
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Spectrum Emission Mask Standard: None
‘ Peak Power -15.34 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
|~ 50.000 MHz | -35.100 MHz _ 200.000 kHz | "6.38738 GHz 74.07 dBm ___ -58.73dB ___ -18.73dB_
| 100 MHz | -23.400 MHz | 200.000 kHz | 6.40001 GHz -73.91 dBm | -18.68 dB
| 23.400MHz | -12.700 MHz | 200.000 kHz | _6.42230 GHz 59.96 dBm | - 24.62 dB
I -12.700 MHz -11,700 MHz = 200,000 kHz 6.42231 GHz -58.67 dBm | -43.33 dB -23.43 dB
( 11,700 MHz | 12,700 MHz | 200.000 kHz 6.44769 GHz -74.56 dBm -59.22 dB -39.32 dB
I 12.700 MHz 23,400 MHz | 200.000 kHz 6.45815 GHz -74.11 dém -58.77 dB -30.96 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 6.46971 GHz -74.66 dBm -59.32 dB -19.71dB
L 35.100 MHz 50.000 MHz | 200.000 kHz 6.47013 GHz -73.79 dém -58.46 dB -18.46 dB

~ r

L ] J

Sporton International Inc. (ShenZhen) Page Number : A2-24 of 34
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



samrans. FCC RF Test Report Report No. : FR202001F

11BE20MIMO_Ant13_6435_52Tone_RU37

Sp um I l'%'

Ref Level 0.00 dém  Offset 16,10 d8 Mode Auto FFT
Count 100/100
@ 1am view

Limit Gheck PARS
-10 dBERe

oo 1 1

30d -

e ] % .
e 11—

-70 dl / ‘ N

~ L b a2 WRNSVAR

-80 d

-90 dBr

CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -15.01dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

50,000 MHz | -35,100 MHz | 200.000 kHz | 6.38842 GHz | 73.38dBm | -58.37 dB -18.37 dB
‘ -35.100 MHz | -23.400 MHz | 200.000 kHz 6.40002 GHz | -73.59 dBm | -58.59 dB -18.70 dB
E -23.400 MHz | -12,700 MHz | 200.000 kHz | 6.42230 GHz | -60.57 dBm | -45.56 dB -25.56 dB
I -12.700 MHz -11.700 MHz _ 200.000 kHz 6.42231 GHz -59.13 dém -44.13 dB -24.23 dB
[ 11.700 MHz 12,700 MHz | 200.000 kHz 6.44769 GHz | -72.72 dBm -57.71 dB -37.81dB
I 12.700 MHz 23,400 MHz  200.000 kHz 6.45810 GHz | -73.30 dBm -58.29 dB -30.52 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 6.47010 GHz | -73.57 dém -58.56 dB -18.56 dB
L 35.100 MHz 50.000 MHz = 200.000 kHz 6.47096 GHz -73.08 dém -58.07 dB -18.07 dB
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -14.80 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
|~ 50.000 MHz | -35.100 MHz _ 200.000 kHz | "6.39886 GHz 73.08dBm ___ -58.28dB ___ -18.28 dB_
| 100 MHz | -23.400 MHz | 200.000 kHz | 6.30990 GHz -73.25 dBm | -18.45 dB
| 23.400MHz | -12.700 MHz | 200.000 kHz | "6.42230 GHz -58.68 dBm | -23.88 dB
I -12.700 MHz -11,700 MHz = 200,000 kHz 6.42231 GHz -56.96 dBm | -22.26 dB
( 11,700 MHz | 12,700 MHz | 200.000 kHz 6.44769 GHz -71.68 dBm -36.98 dB
I 12.700 MHz 23,400 MHz | 200.000 kHz 6.45840 GHz -73.30 dBm -30.50 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 6.46999 GHz -73.63 dém . -18.94 dB
( 35.100 MHz 50.000 MHz | 200.000 kHz 6.47261 GHz -72.67 dBm -57.87 dB -17.87 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -13.40 dBm

Standard: None
RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
50,000 MHz | -34.740 MHz | 200,000 kHz | 6.48585 GHz | -73.33dBm ___ -59.93 dB ~19.93dB
| -34.740 MHz -23.160 MHz | 200.000 kHz 6.50035 GHz | -73.67 dBm -60.27 dB -20.36 dB
E -23.160 MHz | -12,580 MHz = 200.000 kHz 6.52242 GHz | -57.15 dBm -43.74 dB -23.74 dB
" -12.580 MHz -11.580 MHz 200.000 kHz 6.52243 GHz -55.76 dBm -42.36 dB -22.46 dB
I 11,580 MHz 12,580 MHz | 200.000 kHz 6.54758 GHz | -74.19 dBm -60.79 dB -40.89 dB
I 12,580 MHz 23,160 MHz | 200.000 kHz 6.55757 GHz | -74.38 dBm -60.98 dB -33.42 dB
| 23.160 MHz 34,740 MHz = 200.000 kHz 6.56954 GHz | -74.86 dém -61.46 dB -21.67 dB
I 34.740 MHz 50.000 MHz = 200.000 kHz 6.56979 GHz -73.57 dBm -60.16 dB -20.16 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -12.98 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[~ S50.000 MHz . -34.740 MHz 200,000 kHz | 6.49314 GHz 72.66 dbm | -59.88dB | -19.88 dB
| 34.740MHz | -23.160 MHz | 200.000 kHz | 6.50027 GHz 60.10dB . -20.10 dB
| 23.160MHz | -12.580MHz | 200.000 kHz | 6.52242 GHz )dBm | -44.02 dB -24.01 dB
I -12.580 MHz -11.580 MHz = 200.000 kHz 6.52243 GHz -55.20 dBm | -42.22 dB -22.32 dB
11,580 MHz | 12,580 MHz | 200.000 kHz 6.54758 GHz -71.91 dém -58.93 dB -39.03 dB
| K d d d
I 12.580 MHz 23.160 MHz | 200.000 kHz 6.55753 GHz -72.79 dBm -59.81 dB -32.29 dB
| 23.160 MHz 34,740 MHz = 200.000 kHz 6.56974 GHz -73.99 dém -61.02 dB -21.02 dB
L 34.740 MHz 50.000 MHz = 200.000 kHz 6.57077 GHz -72.38 dBm -59.40 dB -19.40 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -13.31dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

50,000 MHz | -34,740 MHz __200.000 kHz _ 6.48607 GHz | 71.04dBm ___ -58.64 dB -18.64 dB
| 34740MHz | 23,160 MHz | 200.000 kHz | 6.50027 GHz | -72.31dBm | -59.00 dB -19.00 d&
E -23.160 MHz | -12,580 MHz | 200.000 kHz | 6.52242 GHz | -55.65 dBm | -42.34 dB -22.34 dB
I -12.580 MHz -11.580 MHz _ 200.000 kHz 6.52243 GHz -55.18 dBm -41.87 dB -21.97 dB
[ 11.580 MHz 12,580 MHz = 200.000 kHz 6.54758 GHz | -70.30 dBm -56.99 dB -37.09 dB
I 12.580 MHz 23.160 MHz  200.000 kHz 6.55778 GHz | -72.85 dém -59.55 dB -31.83 dB
| 23.160 MHz 34.740 MHz | 200.000 kHz 6.56974 GHz | -73.82 dBm -60.51 dB -20.52 dB
L 34.740 MHz 50.000 MHz = 200.000 kHz 6.57167 GHz -72.55 dBm -59.24 dB -19.24 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.65dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
|~ 50.000 MHz | -34.740 MHz _ 200,000 kHz | "6.49810 GHz 73.78dBm ___ -59.12dB ___ -19.12dB_
| 4,740 MHz | -23.160 MHz | 200.000 kHz | 6.50087 GHz 73.92dBm | -59.27dB ___ -19.90 dB
| 23.160MHz | -12.580 MHz | 200.000 kHz | 6.52242 GHz 57.99 dBm | -43.34 dB 23.33dB
I -12.580 MHz -11,580 MHz = 200,000 kHz 6.52243 GHz -59.33 dBm | -44.68 dB -24.78 dB
( 11.580 MHz | 12.580 MHz | 200.000 kHz 6.54758 GHz -74.05 dém -59.40 dB -39.50 dB
I 12.580 MHz 23.160 MHz | 200.000 kHz 6.55816 GHz -75.25 dém -60.60 dB -32.60 dB
| 23.160 MHz 34.740 MHz | 200.000 kHz 6.56944 GHz -74.58 dBm -59.93 dB -20.24 dB
L 34.740 MHz 50.000 MHz . 200.000 kHz 6.57003 GHz -73.34 dBm -58.69 dB -18.69 dB
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -14.40 dBm

Standard: None

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
50,000 MHz | -34.740 MHz | 200,000 kHz | 6.49236 GHz | -73.02dBm | -56.81 dB ~18.81dB
| -34.740 MHz -23.160 MHz | 200.000 kHz 6.50065 GHz | -73.15 dBm -58.74 dB -19.14 dB
| 23.160MHz | -12.560 MHz | 200.000 kHz | 652042 GHz | -58.56dBm | -44.16 dB 24.16 dB
" -12.580 MHz -11.580 MHz 200.000 kHz 6.52243 GHz -57.63 dBm -43.22 dB -23.32 dB
I 11,580 MHz 12,580 MHz | 200.000 kHz 6.54758 GHz | -72.47 dBm -58.06 dB -38.16 dB
I 12,580 MHz 23,160 MHz | 200.000 kHz 6.55816 GHz | -73.93 dBm -59.53 dB -31.53 dB
| 23.160 MHz 34,740 MHz = 200.000 kHz 6.56955 GHz | -74.04 dém -59.64 dB -19.84 dB
I 34.740 MHz 50.000 MHz = 200.000 kHz 6.57035 GHz -72.97 dBm -58.56 dB -18.56 dB
T
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -14.18 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
|~ 50.000 MHz | -34.740 MHz _ 200,000 kHz | "6.48749 GHz ~72.48 dBm | -18.30 dB
| 34.740MHz | -23.160 MHz | 200.000 kHz | 6.50060 GHz -72.71 dBm -18.87 d8
| 23.160MHz | -12.580 MHz | 200.000 kHz | 6.52242 GHz -56.07 dBm -21.88 dB
I -12.580 MHz -11,580 MHz = 200,000 kHz 6.52243 GHz -57.00 dBm | -22.92 dB
{ 11.580 MHz | 12.580 MHz | 200.000 kHz 6.54758 GHz -70.01 dém -35.93 dB
I 12.580 MHz 23.160 MHz | 200.000 kHz 6.55816 GHz -72.90 dém -30.72 dB
| 23.160 MHz 34.740 MHz | 200.000 kHz 6.56972 GHz -73.27 dém K -19.11 dB
L 34.740 MHz 50.000 MHz . 200.000 kHz 6.56982 GHz -72.82 dBm -58.64 dB -18.64 dB
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Spectrum Emission Mask Standard: None

‘ Peak Power -13.69 dBm RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit

-50.,000 MHz | -35,100 MHz = 200.000 kHz 7.04736 GHz | -73.81 dBm -60.12 dB -20.12 dB
‘ -35.100 MHz | -23,400 MHz | 200.000 kHz 7.06019 GHz | -74.73 dBm -61.03 dB -21.33 dB
E -23.400 MHz | -12.700 MHz = 200.000 kHz 7.0720S GHz | -74.07 dBm | -60.37 dB -32.71 dB
‘[ -12.700 MHz -11.700 MHz 200.000 kHz 7.08231 GHz -75.04 dBm -61.35 dB -41.45 dB
I 11,700 MHz 12,700 MHz 200.000 kHz 7.10769 GHz | -60.82 dBm -47.13 dB -27.23 dB
I 12,700 MHz 23,400 MHz  200.000 kHz 7.10771 GHz | -58.10 dém -44.41 dB -24.40 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 7.13009 GHz | -74.57 dém -60.88 dB -20.89 dB
I 35.100 MHz 50.000 MHz = 200.000 kHz 7.14027 GHz -73.58 dBm -59.88 dB -19.88 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -13.80 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50,000 MHz __ -35.100 MHz | 200.000 kHz | 7.05408 GHz 72.53dbm | -58.73dB | -18.73dB
| -35.100MHz | -23.400 MHz | 200.000 kHz | 7.06003 GHz 59.33dB |
| 23.400MHz | -12.700 MHz | 200.000 kHz | 7.07165 GHz 7dBm | -58.96 dB
I -12.700 MHz -11.700 MHz = 200.000 kHz 7.08231 GHz -70.69 dBm -56.89 dB
( 11,700 MHz | 12,700 MHz | 200.000 kHz 7.10769 GHz -56.90 dBm -43.09 dB8
I 12.700 MHz 23,400 MHz | 200.000 kHz 7.10771 GHz -56.33 dBm -42.53 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 7.12969 GHz -73.70 dém -59.89 dB E
L 35.100 MHz 50.000 MHz | 200.000 kHz 7.13630 GHz -72.79 dém -58.98 dB -18.98 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.88 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

-50,000 MHz | -35.100 MHz | 200.000 kHz 7.04849 GHz | -72.40 dBm | -57.52 dB -17.52 dB
| 35.100MHz | 23,400 MHz | 200.000 kHz | 7.05990 GHz | -73.89dBm | -59.01 dB -19.01 dB
E -23.400 MHz | -12,700 MHz | 200.000 kHz | 7.07210 GHz | -72.98 dBm | -58.09 dB -30.46 dB
I -12.700 MHz -11.700 MHz _ 200.000 kHz 7.08231 GHz -71.00 dém -56.12 dB -36.22 dB
[ 11.700 MHz 12,700 MHz | 200.000 kHz 7.10769 GHz | -57.85 dém -42.97 dB -23.07 dB
I 12.700 MHz 23,400 MHz  200.000 kHz 7.10771 GHz | -59.58 dém -44.70 dB -24.69 dB
| 23.400 MHz 35.100 MHz | 200.000 kHz 7.13002 GHz | -73.36 dBm -58.48 dB -18.57 dB
L 35.100 MHz 50.000 MHz = 200.000 kHz 7.13933 GHz -73.01 dBm -58.13 dB -18.13 dB
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‘ Peak Power -14.56 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50,000 MHz | -35.280 MHz | 200,000 kHz | 7.05078 GHz 73.89dBm | -59.33dB | -19.33dB |
| 35280 MHz | 200.000 kHz | 7.05999 GHz 74.47 dBm | -20.18 dB
| -23.520 MHz | ¢ | 200.000 kHz | 7.07149 GHz ~74.88 dBm | -32.32.dB
I -12.760 MHz -11.760 MHz = 200.000 kHz 7.0822S GHz -75.26 dBm | -40.80 dB
( 11,760 MHz | 12,760 MHz | 200.000 kHz 7.10776 GHz -60.03 dBm -25.57 dB
I 12.760 MHz 23,520 MHz | 200.000 kHz 7.10777 GHz -60.63 dém -26.07 dB
| 23.520 MHz 35.280 MHz  200.000 kHz 7.13028 GHz -74.81 dém E -20.26 dB
L 35.280 MHz 50.000 MHz . 200.000 kHz 7.14199 GHz -74.14 dém -59.58 dB -19.58 dB
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11BE20MIMO_Ant13_7095_52Tone_RU40
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| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

-50,000 MHz | 5,280 MHz | 200,000 kHz | 7.05213 GHz | 73.40 dBm | -58.36 dB ~18.36 dB
| 35280MHz | -23.520MHz | 200.000 kHz | 7.06004 GHz | 74.20dBm | -59.16 dB -19.48 dB
E -23.520 MHz | -12.760 MHz = 200.000 kHz 7.07176 GHz | -74.46 dBm -59.41 dB -31.62 dB
I -12.760 MHz -11.760 MHz 200.000 kHz 7.0822S GHz -73.85 dBm -58.81 dB -38.91 dB
[ 11,760 MHz 12,760 MHz 200.000 kHz 7.10776 GHz | -58.20 dBm -43.16 dB -23.26 dB
I 12,760 MHz 23,520 MHz | 200.000 kHz 7.10777 GHz | -59.51 dBm -44.47 dB -24.46 dB
| 23.520 MHz 35.280 MHz | 200.000 kHz 7.13028 GHz | -73.83 dBm -58.79 dB -18.79 dB
I 35.280 MHz 50.000 MHz = 200.000 kHz 7.13627 GHz -73.86 dBm -58.82 dB -18.82 dB
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| -35.280 MHz | 200.000 kHz | 7.05978 GHz -73.19 dBm | 57.dB
| 23520 MHz | ¢ | 200.000 kHz | 7.07149 GHz | 58.47dB
I -12.760 MHz -11,760 MHz 200,000 kHz 7.08225 GHz -70.05 dBém -55.42 dB
11.760 MHz | 12,760 MHz | 200.000 kHz 7.10776 GHz -57.68 dBm -43.06 dB
| K d d
I 12.760 MHz 23,520 MHz | 200.000 kHz 7.10777 GHz -59.45 dBm -44.83 dB
| 23.520 MHz 35.280 MHz  200.000 kHz 7.13028 GHz -73.46 dém -58.84 dB -18.84 dB
L 35.280 MHz 50.000 MHz . 200.000 kHz 7.13638 GHz -72.85 dém -58.23 dB -18.23 dB
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| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
-50.,000 MHz | -34,620 MHz  200.000 kHz 7.07081 GHz | -74.10 dBm -60.18 dB -20.18 dB
‘ -34.620 MHz | -23.080 MHz | 200.000 kHz 7.08039 GHz | -74.99 dBm -61.07 dB -21.07 dB
E -23.080 MHz | -12.540 MHz = 200.000 kHz 7.0920S GHz | -75.18 dBm -61.26 dB -33.36 dB
" -12.540 MHz -11.540 MHz 200.000 kHz 7.10247 GHz -74.82 dBm -60.90 dB -41.00 dB
I 11,540 MHz 12,540 MHz 200.000 kHz 7.12753 GHz | -57.02 dBm -43.10 dB -23.20 dB
I 12,540 MHz 23,080 MHz | 200.000 kHz 7.12755 GHz | -59.85 dBm -45.93 dB -25.93 dB
| 23.080 MHz 34.620 MHz = 200.000 kHz 7.14907 GHz | -74.72 dBm -60.80 dB -21.37 dB
I 34.620 MHz 50.000 MHz = 200.000 kHz 7.15551 GHz -73.96 dBm -60.04 dB -20.04 dB
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| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
™ S0.000MHz _ -34.620 MHz . 200.000 kHz | 7.06982 GHz 73.01dBm | -59.06dB __ -19.06 dB
| 34.620MHz | -23.080 MHz | 200.000 kHz | 7.08087 GHz -19.78 d8

| 23.080MHz | -12.540 MHz | 200.000 kHz | 7.09196 GHz 1 30,62 dB

I -12.540 MHz -11.540 MHz = 200.000 kHz 7.10247 GHz -72.45 dBm | -38.60 dB

[ 11,540 MHz | 12,540 MHz = 200.000 kHz 7.12753 GHz -56.79 dBm -22.93 dB

I 12.540 MHz 23,080 MHz | 200.000 kHz 7.12755 GHz -55.88 dBm -21.92 dB

| 23.080 MHz 34,620 MHz = 200.000 kHz 7.14947 GHz -73.92 dém . -20.13 dB

L 34.620 MHz 50.000 MHz = 200.000 kHz 7.15324 GHz -73.18 dBm -59.22 dB -19.22 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -28.23 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz | -34,620 MHz 200,000 kHz _ 7.06996 GHz | 75.01dBm ___ -46.79 dB ~6.79 dB
\ -34.620 MHz | -23.080 MHz | 200.000 kHz 7.08054 GHz | -76.30 dBm | -48.07 dB -8.24 dB
E -23.080 MHz | -12,540 MHz = 200.000 kHz | 7.09193 GHz | -76.52 dBm | -48.29 dB -20.30 dB
‘[ -12.540 MHz -11.540 MHz _ 200.000 kHz 7.10247 GHz -75.47 dBm -47.24 dB -27.34 dB
I 11.540 MHz 12,540 MHz | 200.000 kHz 7.12753 GHz | -69.68 dBm -41.46 dB -21.56 dB
I 12.540 MHz 23.080 MHz  200.000 kHz 7.13739 GHz | -75.24 dém -47.01 dB -19.54 dB
| 23.080 MHz 34.620 MHz | 200.000 kHz 7.14893 GHz | -75.76 dBm -47.53 dB -8.26 dB
L 34.620 MHz 50.000 MHz = 200.000 kHz 7.15749 GHz -75.30 dBm -47.07 dB -7.07 dB
n
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.29 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50.000 MHz | -35.220 MHz | 200.000 kHz 7.07635 GHz 7432 dBm | -60.03dB ___ -20.03 dB
[ 220 MHz | -23.480 MHz | 200.000 kHz | 7.07991 GHz -75.40dBm | -61.11dB | -21.24 dB
| 23480 MHz | -12.740 MHz | 200.000 kHz | 7.09160 GHz -75.14dBm | -60.85 dB -32.91 dB
I -12.740 MHz -11,740 MHz 200,000 kHz 7.10227 GHz -75.89 dBm | -61.60 dB -41.70 dB
( 11.740 MHz | 12,740 MHz | 200.000 kHz 7.12774 GHz -60.20 dBm -45.91 dB -26.01 dB
I 12.740 MHz 23,480 MHz | 200.000 kHz 7.12774 GHz -60.59 dém -46.30 dB -26.29 dB
| 23.480 MHz 35.220 MHz | 200.000 kHz 7.14992 GHz -74.49 dém -60.20 dB -20.52 dB
L 35.220 MHz 50.000 MHz . 200.000 kHz 7.15050 GHz -74.26 dBm -59.97 dB -19.97 dB
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| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit
50,000 MHz . -35.220 MHz | 200,000 KHz | 7.07862 GHz | -74.13dBm ___ -59.01 dB ~19.01d8
‘ -35.220 MHz | -23,480 MHz | 200.000 kHz 7.07984 GHz | -74.60 dBm -59.49 dB -19.54 dB
E -23.480 MHz | -12.740 MHz = 200.000 kHz 7.09157 GHz | -74.66 dBm -59.54 dB -31.58 dB
" -12.740 MHz -11.740 MHz 200.000 kHz 7.10227 GHz -74.28 dBm -59.16 dB -39.26 dB
I 11,740 MHz 12,740 MHz 200.000 kHz 7.12774 GHz | -59.95 dBm -44.83 dB -24.93 dB
I 12,740 MHz 23,480 MHz | 200.000 kHz 7.12774 GHz | -61.73 dBm -46.61 dB -26.61 dB
| 23.480 MHz 35.220 MHz = 200.000 kHz 7.15022 GHz | -74.75 dém -59.63 dB -19.64 dB
I 35.220 MHz 50.000 MHz = 200.000 kHz 7.15153 GHz -73.89 dBm -58.77 dB. -18.77 dB
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| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |

™ S0.000MHz _ -35.220 MHz . 200.000 KHz | 7.07149 GHz 75.06 dBm | -46.14 dB

| 35.220MHz | -23.480MHz | 200.000 kHz | 7.07381 GHz 7555dBm | -46.63dB |

| 23.480MHz | -12.740 MHz | 200.000 kHz | 7.09180 GHz -76.21 dBm | 29 dB

I -12.740 MHz -11.740 MHz = 200.000 kHz 7.10227 GHz -76.78 dBm -47.86 dB

[ 11,740 MHz | 12,740 MHz | 200.000 kHz 7.12774 GHz -73.03 dBm -44.11 dB

I 12,740 MHz 23.480 MHz | 200.000 kHz 7.13801 GHz -75.25 dém -46.33 dB

| 23.480 MHz 35.220 MHz = 200.000 kHz 7.14999 GHz -75.90 dém -46.97 dB

L 35.220 MHz 50.000 MHz = 200.000 kHz 7.16384 GHz -74.85 dBm -45.93 dB i
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Small RU

Conducted output power

Test Result
Channel | Duty DC . . EIRP
Test Ru Ru Set Result | Limit | Gain | EIRP . .
Antenna | Freq(MHz) . Power Cycle | Factor : Limit | Verdict
Mode Size Index Power [dBm] %] [dBm] [dBm] | [dBm] | [dBi] | [dBm] [dBm]
52+26Tone | RU38+1 0.5 -0.13 94.76 0.23 0.1 <22.70 1.3 1.4 <24.00 | PASS
Ant10 5955
106+26Tone | RU53+4 2.5 1.94 94.76 0.23 2.17 <22.70 1.3 3.47 <24.00 | PASS
52+26Tone | RU38+1 0.5 -0.51 94.76 0.23 -0.28 | £26.20 | -2.2 -2.48 | £24.00 | PASS
Ant13 5955
106+26Tone | RU53+4 25 1.56 94.76 | 0.23 1.79 | £26.20 | -2.2 | -0.41 | £24.00 | PASS
52+26Tone | RU38+1 2.92 | £26.20 2.89 | £24.00 | PASS
total 5955
106+26Tone | RU53+4 499 | £26.20 496 | <24.00 | PASS
ANtL0 6435 52+26Tone | RU38+1 15 1.13 94.76 | 0.23 1.36 | <24.20 | -0.2 1.16 | <24.00 | PASS
nt
106+26Tone | RU53+4 35 3.35 94.76 | 0.23 3.58 | 2420 | -0.2 3.38 | £24.00 | PASS
Ant13 6435 52+26Tone | RU38+1 15 -0.14 94.76 | 0.23 0.09 | <2540 | -1.4 | -1.31 | <24.00 | PASS
nt
106+26Tone | RU53+4 35 1.93 94.76 | 0.23 2.16 | <2540 | -1.4 0.76 | <24.00 | PASS
52+26Tone | RU38+1 3.78 | 2540 3.11 | £24.00 | PASS
total 6435
106+26Tone | RU53+4 5.94 | 2540 5.27 | £24.00 | PASS
ANtL0 6535 52+26Tone | RU38+1 0.5 0.05 94.76 | 0.23 0.28 | <2530 | -1.3 | -1.02 | <24.00 | PASS
nt
106+26Tone | RU53+4 3 2.8 94.76 | 0.23 3.03 | 2530 | -1.3 1.73 | <24.00 | PASS
52+26Tone | RU38+1 0.5 -0.49 94.76 | 0.23 -0.26 | <23.60 | 0.4 0.14 | <24.00 | PASS
11BE20MIMO Ant13 6535
106+26Tone | RU53+4 3 2.15 94.76 | 0.23 238 | <2360 | 04 2.78 | £24.00 | PASS
52+26Tone | RU38+1 3.03 <23.60 2.61 <24.00 | PASS
total 6535
106+26Tone | RU53+4 5.73 <23.60 5.30 <24.00 | PASS
52+26Tone | RU39+7 2 1.51 94.76 0.23 1.74 <2640 | -2.4 -0.66 | <24.00 | PASS
Ant10 7095
106+26Tone | RU54+4 4 3.43 94.76 | 0.23 3.66 | <26.40 | -2.4 1.26 | <24.00 | PASS
52+26Tone | RU39+7 2 0.82 94.76 | 0.23 1.05 | <2210 | 1.9 2.95 | <24.00 | PASS
Ant13 7095
106+26Tone | RU54+4 4 3.7 94.76 | 0.23 3.93 | <2210 | 1.9 5.83 | £24.00 | PASS
52+26Tone | RU39+7 4.42 <22.10 4.52 <24.00 | PASS
total 7095
106+26Tone | RU54+4 6.81 <22.10 7.13 <24.00 | PASS
0 52+26Tone | RU39+7 2 1.09 94.76 0.23 1.32 <2640 | -2.4 -1.08 | <24.00 | PASS
Antl 7115
106+26Tone | RU54+4 4 3.45 94.76 | 0.23 3.68 | <26.40 | -2.4 1.28 | <24.00 | PASS
52+26Tone | RU39+7 2 0.52 94.76 | 0.23 0.75 | <2210 | 1.9 2.65 | <24.00 | PASS
Ant13 7115
106+26Tone | RU54+4 4 3.57 94.76 | 0.23 3.8 <2210 | 1.9 5.7 <24.00 | PASS
52+26Tone | RU39+7 4.05 | =22.10 4.18 | <24.00 | PASS
total 7115
106+26Tone | RU54+4 6.75 | <22.10 7.04 | <24.00 | PASS
Note: The Duty Cycle Factor is compensated in the graph.
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Power spectral density

Test Result
Test Ru Ru Result Limit . EIRP Limit .
Antenna | Freq(MHz) Gain Verdict
Mode Size Index [dBm/MHz] | [dBm/MHZz] [dBm/MHZz] | [dBm/MHz]

52+26Tone | RU38+1 -7.23 <-2.30 1.3 -5.93 <-1.00 PASS

Ant10 5955
106+26Tone | RU53+4 -7.5 <-2.30 1.30 -6.20 <-1.00 PASS
52+26Tone | RU38+1 -7.66 <1.20 -2.2 -9.86 <-1.00 PASS

Ant13 5955
106+26Tone | RU53+4 -7.12 <1.20 -2.2 -9.32 <-1.00 PASS
52+26Tone | RU38+1 -4.43 <-3.74 2.74 -1.69 <-1.00 PASS

total 5955
106+26Tone | RU53+4 -4.3 <-3.74 2.74 -1.65 <-1.00 PASS
52+26Tone | RU38+1 -6.02 <-0.80 -0.2 -6.22 <-1.00 PASS

Ant10 6435
106+26Tone | RU53+4 -5.86 <-0.80 -0.2 -6.06 <-1.00 PASS
52+26Tone | RU38+1 -7.38 <0.40 -1.4 -8.78 <-1.00 PASS

Ant13 6435
106+26Tone | RU53+4 -7.45 <0.40 -1.4 -8.85 <-1.00 PASS
52+26Tone | RU38+1 -3.64 <-3.23 2.23 -1.41 <-1.00 PASS

total 6435
106+26Tone | RU53+4 -3.57 <-3.23 2.23 -1.34 <-1.00 PASS
52+26Tone | RU38+1 -7.07 <0.30 -1.3 -8.37 <-1.00 PASS

Ant10 6535
106+26Tone | RU53+4 -6.55 <0.30 -1.3 -7.85 <-1.00 PASS
52+26Tone | RU38+1 -7.59 <-1.40 0.4 -7.19 <-1.00 PASS

11BE20MIMO Ant13 6535
106+26Tone | RU53+4 -7.4 <-1.40 0.4 -7 <-1.00 PASS
52+26Tone | RU38+1 -4.31 <-3.60 2.6 -1.71 <-1.00 PASS

total 6535
106+26Tone | RU53+4 -3.94 <-3.60 2.6 -1.34 <-1.00 PASS
52+26Tone | RU39+7 -7.25 <1.40 2.4 -9.65 <-1.00 PASS

Ant10 7095
106+26Tone | RU54+4 -7.38 <1.40 2.4 -9.78 <-1.00 PASS
52+26Tone | RU39+7 -7.84 <-2.90 1.9 -5.94 <-1.00 PASS

Ant13 7095
106+26Tone | RU54+4 -7.54 <-2.90 1.9 -5.64 <-1.00 PASS
52+26Tone | RU39+7 -4.52 <-4.02 3.02 -1.50 <-1.00 PASS

total 7095
106+26Tone | RU54+4 -4.45 <-4.02 3.02 -1.43 <-1.00 PASS
52+26Tone | RU39+7 -7.75 <1.40 2.4 -10.15 <-1.00 PASS

Ant10 7115
106+26Tone | RU54+4 -7.55 <1.40 2.4 -9.95 <-1.00 PASS
52+26Tone | RU39+7 -8.3 <-2.90 1.9 -6.4 <-1.00 PASS

Ant13 7115
106+26Tone | RU54+4 -7.66 <-2.90 1.9 -5.76 <-1.00 PASS
52+26Tone | RU39+7 -5.01 <-4.02 3.02 -1.99 <-1.00 PASS

total 7115
106+26Tone | RU54+4 -4.59 <-4.02 3.02 -1.57 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
Sporton International Inc. (Shenzhen) Page Number 1 A3-2 of 23

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




SPORTON LAB.

FCC RF Test Report

Report No. : FR202001F

Test Graphs

11BE20MIMO_Ant10_5955_52+26Tone_RU38+1

Spectrum

(=)

Ref Level 20.00 dém
j» Att
Count 100/100

30 dB @ SWT

Offset 25,99 dB @ RBW 1 MHz
20 ms & VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dér

M1[1]

7.23 dBm)|
5.9485170 GHz

0dB

<10 dBr

-20 dB

-30 dB

AV AN At A

-40 dBm

50 de

-60 dBm

70 dBi

CF 5.955 GHz

691 pts

i
L L

Date: 17.NOV.2022 12:01:58

Span 40.0 MHz
]
T

11BE20MIMO_Ant10_5955_106+26Tone_RU53+4

Spectrum I

(=)

Ref Level 20.00 deém
o Att 30d8 @
Count 100/100

Offset 25,99 dB @ RBW 1 MHz
SWT 20 ms & VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 der

M1[1]

7.50 dBm)|
5.9466640 GHz

0 dBm

-10 dB

-20 dB

=30 dBm

Klemhz\wwrh'

-40 dBm

-50 dBm

-60 dem

-70 dBrr

CF 5.955

691 pts

Span 40.0 MHz
#.
[

Sporton International Inc. (Shenzhen)

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : A3-3 of 23




SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant13_5955_52+26Tone_RU38+1

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB @ SWT

Offset 26.11 dB @ RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

7.66 dBm
5.9488060 GHz

0dB

-10 dB;

30 db

Un Ao AL

-40 dBm

-50 dem

-60 de!

-70 d&

CF 5.955 GHz
w

691 pts

L L

Date: 17.NOV.2022

02:06

Span 40.0 MHz
#—.
[

11BE20MIMO_Ant13_5955_106+26Tone_RU53+4

Spectrum |

(=)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 26.11 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

7.12 dBm)|
5.9474750 GHz

0dB

.10 dB

-20 dB

=30 d

,I"‘“«MMM

-40 dBm

-50 dem

-60 dB

-70 dei

CF 5.955 GHz

691 pts

-~

L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

. A3-4 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant10_6435_52+26Tone_RU38+1

Ref Le
jo Att
Count 1

Spectrum I

=)

vel 20.00 dém Offset 26.23 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz

Mode Auto Sweep
00/100

@ 1Rm View

10 dB

m1[1] 6.02 dBm)|

6.4288060 GHz

0dB

-10 dB;

Rty

ks

750 dB

-40 dBm

-50 dem

-60 de!

-70 d&

CF 6.435

GHz 691 pts
aig

L

Date: 1

Span 40.0 MHz
w—.
[

L

.NOV.2022 12:04:19

11BE20MIMO_Ant10_6435_106+26Tone_RU53+4

jo Att

Spectrum |

Ref Level 20.00 dBm

Count 100/100

(=)

Offset 26.23 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 d8

m1[1] 5.86 dBm)|

6.4271270 GHz|

0dB

.10 dB

-20 dB

L

-30 d

-40 dBm

-50 dem

-60 dB

-70 dei

CF 6.435 GHz

691 pts

L

-~

L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

. A3-5of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant13_6435_52+26Tone_RU38+1

Ref Le
jo Att
Count 1

Spectrum I

=)

vel 20.00 dém Offset 26.33 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz

Mode Auto Sweep
00/100

@ 1Rm View

10 dB

m1[1] 7.38 dBm

6.4317000 GHz

0dB

-10 dB;

30 dBm—1

[ A

-40 dBm

-50 dem

-60 de!

-70 d&

CF 6.435

GHz 691 pts
aig

L

Date: 1

.NOV.2022 12:04:2

Span 40.0 MHz
w—.
[

L

11BE20MIMO_Ant13_6435_106+26Tone_RU53+4

jo Att

Spectrum |

Ref Level 20.00 dBm

Count 100/100

(=)

Offset 26.33 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 d8

m1[1] 7.45 dBm)|

6.4303690 GHz

0dB

.10 dB

-20 dB

K A

=30 d

-40 dBm

-50 dem

-60 dB

-70 dei

CF 6.435 GHz

691 pts

L

-~

L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

. A3-6 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant10_6535_52+26Tone_RU38+1

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB

Offset 25.96 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

® SWT

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

7.07 dBm
6.5315270 GHz

0dB

-10 dB;

30 dB

AN AAIMAA A M

-40 dBm

-50 dem

-60 de!

-70 d&

CF 6.535 GHz
w

691 pts

L L

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant10_6535_106+26Tone_RU53+4

Spectrum |

)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 25.96 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

6.55 dBm)|
6.5272430 GHz|

0dB

.10 dB

-20 dB

-30 di

.

-40 dBm

-50 dem

-60 dB

-70 dei

CF 6.535 GHz

691 pts

-~
L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: A3-7 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant13_6535_52+26Tone_RU38+1

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB @ SWT

Offset 26.13 dB @ RBW 1 MHz

20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

7.59 dBm
6.5309480 GHz

0dB

-10 dB;

30dB

-40 dBm

-50 dem

-60 de!

-70 d&

CF 6.535 GHz
w

691 pts

L L

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant13_6535_106+26Tone_RU53+4

Spectrum |

)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 26.13 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

7.40 dBm)|
6.5308320 GHz

0dB

.10 dB

-20 dB

-30 di

-40 dBm

-50 dem

-60 dB

-70 dei

CF 6.535 GHz

691 pts

-~

L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

. A3-8 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant10_7095_52+26Tone_RU39+7

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB @ SWT

Offset 26.41 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

7.25 dBm)
7.0989940 GHz

0dB

-10 dB;

=30

I ALY, WL T

-40 dBm

-50 dem

-60 de!

-70 d&

CF 7.095 GHz
w

691 pts

L L

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant10_7095_106+26Tone_RU54+4

Spectrum |

(=)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 26.41 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

7.38 dBm)|
7.1012520 GHZz|

0dB

.10 dB

-20 dB

o/

-40 dBm

-50 dem

-60 dB

-70 dei

CF 7.095 GHz

691 pts

-~

L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: A3-9 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant13_7095_52+26Tone_RU39+7

Spectrum I

Ref Level 20.00 d&ém
jo Att

Count 100/100
@ 1Rm View

=)

Offset 26.55 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Auto Sweep

m1[1] 7.84 dBm)|

7.0991680 GHz
10 dB

0dB

-10 dB;

- I AT N AN

-40 dBm

-50 dem

-60 de!

-70 d&

CF 7.095 GHz 691 pts
w

( N J

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant13_7095_106+26Tone_RU54+4

Spectrum |

Ref Level 20.00 dBm
jo Att

Count 100/100
@ 1Rm View

(=)

Offset 26.55 dB @ RBW 1 MHz

30 dB @ SWT 20 ms @ VBW 3 MHz Mode Auto Sweep

m1[1] 7.54 dBm)|

7.1013680 GHz|
10 de

0dB

. S
-10 dBi

- / \

- i’

-40 dBm

-50 dem

-60 dB

-70 dei

CF 7.095 GHz 691 pts

L

Span 40.0 MHz
—_ 1
1 J T

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: A3-10 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant10_7115_52+26Tone_RU39+7

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB @ SWT

Offset 26.41 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

7.75 dBm)
7.1211940 GHz

0dB

-10 dB;

=30

Ao AN AR A

-40 dBm

-50 dem

-60 de!

-70 d&

CF 7.115 GHz
w

691 pts

L L

Date: 17.NOV.2022

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant10_7115_106+26Tone_RU54+4

Spectrum |

)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 26.41 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

7.55 dBm)|
7.1231620 GHz

0dB

.10 dB

-20 dB

=30

\ W’“\W/

w1

-40 dBm

-50 dem

-60 dB

-70 dei

CF 7.115 GHz

691 pts

-~

L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: A3-11 of 23



SPORTON LAB.

FCC RF Test Report

Report No

.. FR202001F

11BE20MIMO_Ant13_7115_52+26Tone_RU39+7

Spectrum I

=)

Ref Level 20.00 d&ém
jo Att
Count 100/100

30 dB @ SWT

Offset 26,54 dB @ RBW 1 MHz
20 ms @ VBW 3 MHz

Mode Auto Sweep

@ 1Rm View

10 dB

Mi[1]

8.30 dBm
7.1196310 GHz

0dB

-10 dB;

=30°dem

-40 dBm

-50 dem

-60 de!

-70 d&

CF 7.115 GHz
w

691 pts

L L

Date: 17.NOV.2022

18:43

Span 40.0 MHz
w—.
[

11BE20MIMO_Ant13_7115_106+26Tone_RU54+4

Spectrum |

)

Ref Level 20.00 dBm
jo Att
Count 100/100

30 dB @ SWT

Offset 26.54 dB @ RBW 1 MHz

20ms @ VBW 3 MHz Mode Auto Sweep

@ 1Rm View

10 d8

mi[1]

7.66 dBm)|
7.1195730 GHz

0dB

.10 dB

-20 dB

=30

-40 dBm

-50 dem

-60 dB

-70 dei

CF 7.115 GHz

691 pts

-~
L L

Span 40.0 MHz
r.
[

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number

: A3-12 of 23



SPORTON LAB.

FCC RF Test Report

Report No. : FR202001F

In-Band Emissions

TEL : 86-755-8637-9589
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Test Result
Test Ru Ru Limit .
Mode Antenna | Freq(MHz) Size Index Result Verdict
52+26Tone | RU38+1 | See test graph See test graph PASS
Ant10 5955
106+26Tone | RU53+4 | See test graph See test graph PASS
52+26Tone | RU38+1 | See testgraph See test graph PASS
Ant13 5955
106+26Tone | RU53+4 | See test graph See test graph PASS
52+26Tone | RU38+1 | See testgraph See test graph PASS
Ant10 6435
106+26Tone | RU53+4 | See test graph See test graph PASS
52+26Tone | RU38+1 | See test graph See test graph PASS
Ant13 6435
106+26Tone | RU53+4 | See test graph See test graph PASS
52+26Tone | RU38+1 | See testgraph See test graph PASS
Ant10 6535
106+26Tone | RU53+4 | See test graph See test graph PASS
11BE20MIMO
52+26Tone | RU38+1 | See testgraph See test graph PASS
Ant13 6535
106+26Tone | RU53+4 | See test graph See test graph PASS
52+26Tone | RU39+7 | See test graph See test graph PASS
Ant10 7095
106+26Tone | RU54+4 | See test graph See test graph PASS
52+26Tone | RU39+7 | See test graph See test graph PASS
Ant13 7095
106+26Tone | RU54+4 | See test graph See test graph PASS
52+26Tone | RU39+7 | See test graph See test graph PASS
Ant10 7115
106+26Tone | RU54+4 | See test graph See test graph PASS
52+26Tone | RU39+7 | See test graph See test graph PASS
Ant13 7115
106+26Tone | RU54+4 | See test graph See test graph PASS
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.00 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
50,000 MHz | -30,000 MHz | 200.000 kHz 6.39711 GHz | 64.00 dBm | -50.01 dB ~10.01 dB
‘ -30.000 MHz | -20.000 MHz | 200.000 kHz 6.40501 GHz | -64.77 dBm -50.77 dB -10.78 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 6.42399 GHz | -52.31 dBm | -38.31 dB -18.31 dB
‘[ -11,000 MHz -10.000 MHz 200.000 kHz 6.42401 GHz -52.58 dBm -38.58 dB -18.68 dB
I 10.000 MHz 11,000 MHz | 200.000 kHz 6.44599 GHz | -64.25 dém -50.25 dB -30.35 dB
I 11,000 MHz 20.000 MHz  200.000 kHz 6.45500 GHz | -64.98 dém -50.99 dB -22.99 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.46500 GHz | -64.61 dBm -50.61 dB -10.62 dB
L 30.000 MHz 50.000 MHz = 200.000 kHz 6.47699 GHz -63.75 dBm -49.75 dB -9.75 dB
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Spectrum I uvn

Ref Level 0.00 d8Bm Offset 26,10 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.39 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50.000 MHz | -30.000 MHz | 200.000 kHz "6.40086 GHz -64.29 dBm 91 d -9.91 dB
| -30.000MHz | -20.000 MHz | 200.000 kHz | 6.40501 GHz -64.78 dBm | -10.40 dB
| -20.000 MHz | -11.000 MHz | 200.000 kHz | 6.42399 GHz | -10.55 dB
I -11.000 MHz -10.000 MHz = 200,000 kHz 6.42401 GHz -44.77 dém | -10.48 dB
( 10.000 MHz | 11.000 MHz | 200.000 kHz 6.44599 GHz -60.14 dBm -25.86 dB
I 11.000 MHz 20,000 MHz | 200.000 kHz 6.45449 GHz -64.09 dém -22.16 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.46500 GHz -64.85 dBm B
L 30.000 MHz 50.000 MHz . 200.000 kHz 6.46913 GHz -63.88 dBm -49.49 dB
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pectrum -
Ref Level 0.00 dBm Offset 25,73 de Mode Auto FFT
Count 100/100
[[®1Rm View
Limit Gheck PARS

10 dBeRe

-20 dBm }‘ ‘ ] “

JF .

-40 di

-50 dB, / l

-60 d x

sl SUPUUIE NS

-70 d

-80 d

-90 dBrr

CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None

‘ Peak Power -13.50 dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit

50,000 MHz | -30,000 MHz | 200.000 kHz | 6.48742 GHz | 64.26 dBm | -50.76 dB ~10.76 dB
‘ -30.000 MHz | -20.000 MHz | 200.000 kHz 6.50504 GHz | -64.82 dBm -51.32 dB -11.37 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 6.52400 GHz | -52.49 dBm | -38.99 dB -18.99 dB
‘[ -11,000 MHz -10.000 MHz 200.000 kHz 6.52400 GHz -51.52 dBm -38.02 dB -18.12 dB
I 10,000 MHz 11,000 MHz 200.000 kHz 6.54600 GHz | -64.76 dBm -51.26 dB -31.36 dB
I 11,000 MHz 20.000 MHz  200.000 kHz 6.55482 GHz | -65.10 dBm -51.60 dB -23.77 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.56486 GHz | -65.40 dBm -51.90 dB -12.08 dB
I 30.000 MHz 50.000 MHz = 200.000 kHz 6.57577 GHz -63.89 dBm -50.39 dB -10.39 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -13.28 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50.000 MHz | -30.000 MHz | 200.000 kHz "6.49594 GHz 63.73dBm | -50.45dB | -10.45 dB
| -30.000MHz | -20.000 MHz | 200.000 kHz | 6.50507 GHz -10.74 dB
| -20.000 MHz | -11.000 MHz | 200.000 kHz | ~6.52400 GHz T | -11.00 d8
I -11.000 MHz -10.000 MHz = 200,000 kHz 6.52400 GHz -45.17 dBm | -11.99 dB
( 10.000 MHz | 11.000 MHz | 200.000 kHz 6.54600 GHz -57.74 dém -24.56 dB
I 11.000 MHz 20,000 MHz | 200.000 kHz 6.55499 GHz -64.89 dém -23.62 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.56499 GHz -64.91 dBm ! -11.64 dB
L 30.000 MHz 50.000 MHz . 200.000 kHz 6.57565 GHz -64.01 dBm -50.74 dB -10.74 dB
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Ref Level 0.00 dBm Offset 25,90 d& Mode Auto FFT
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Spectrum Emission Mask Standard: None

‘ Peak Power -14.01dBm RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit

50,000 MHz | -30,000 MHz | 200.000 kHz | 6.48562 GHz | 64.14 dBm | -50.14.dB -10.14 dB
‘ -30,000 MHz | -20.000 MHz | 200.000 kHz 6.50518 GHz | -64.01 dBm -50.00 dB -10.21 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 6.52400 GHz | -52.08 dBm | -38.07 dB -18.06 dB
‘[ -11,000 MHz -10.000 MHz 200.000 kHz 6.52400 GHz -53.66 dBm -39.65 dB -19.75 dB
I 10.000 MHz 11,000 MHz | 200.000 kHz 6.54600 GHz | -64.38 dBm -50.37 dB -30.47 dB
I 11,000 MHz 20.000 MHz  200.000 kHz 6.55440 GHz | -64.86 dém -50.85 dB -23.39 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.56472 GHz | -64.82 dBm -50.81 dB -11.16 dB
I 30.000 MHz 50.000 MHz = 200.000 kHz 6.57620 GHz -63.96 dBm -49.95 dB -9.95 dB
m
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
‘ Peak Power -13.81dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50.000 MHz | -30.000 MHz | 200.000 kHz "6.48511 GHz 63.94dBm ___ -50.13dB ___ -10.13 dB
[ 0.000 MHz | -20.000 MHz | 200.000 kHz | 6.50513 GHz -64.37 dBm -10.71 dB
| -20.000 MHz | -11.000 MHz | 200.000 kHz | 6.52400 GHz -44.35 dBm | -10.54 dB
I -11.000 MHz -10.000 MHz = 200,000 kHz 6.52400 GHz -45.84 dBm | -12.13 dB
( 10.000 MHz | 11.000 MHz | 200.000 kHz 6.54600 GHz -60.31 dBm -26.60 dB
I 11.000 MHz 20,000 MHz | 200.000 kHz 6.55419 GHz -64.83 dém -23.74 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 6.56499 GHz -65.31 dBm -11.51dB
L 30.000 MHz 50.000 MHz . 200.000 kHz 6.56565 GHz -63.75 dBm -49.94 dB -9.94 dB
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pectrum 2

Ref Level 0.00 d8Bm  Offset 26,18 d& Mode Auto FFT
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Spectrum Emission Mask Standard: None

‘ Peak Power -13.41dBm RBW 200.000 kHz
|__Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit

-50.,000 MHz | -30,000 MHz = 200.000 kHz 7.04560 GHz | -64.94 dBm -51.53 dB -11.53 dB
‘ -30,000 MHz | -20.000 MHz | 200.000 kHz 7.06540 GHz | -65.56 dBm -52.15 dB -12.62 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 7.07500 GHz | -65.32 dBm -51.90 dB -23.91 dB
I -11,000 MHz -10.000 MHz 200.000 kHz 7.08401 GHz -60.19 dBm -46.78 dB -26.88 dB
[ 10,000 MHz 11,000 MHz 200.000 kHz 7.10600 GHz | -54.16 dBm -40.75 dB -20.85 dB
I 11,000 MHz 20.000 MHz  200.000 kHz 7.10601 GHz | -53.95 dém -40.54 dB -20.53 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 7.12500 GHz | -65.92 dBm -52.51 dB -12.52 dB
I 30.000 MHz 50.000 MHz = 200.000 kHz 7.12707 GHz -64.91 dBm -51.50 dB -11.50 dB
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Peak Power -13.54 dBm

RBW 200.000 kHz

| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
™ S0.000MHz __ -30.000 MHz . 200.000 KHz | 7.0599 GHz 6494 dBm | -51.40dB __ -11.400d8
| -30.000MHz | -20.000 MHz | 200.000 kHz | 7.06511 GHz -12.52de

| 20.000MHz | -11.000 MHz | 200.000 kHz | 7.07500 GHz  dBm | 2473 d8

I -11,000 MHz -10.000 MHz = 200.000 kHz 7.08401 GHz -57.18 dBm -23.73 dB

[ 10.000 MHz 11,000 MHz = 200.000 kHz 7.10600 GHz -45.76 dBm -12.32 dB

I 11.000 MHz 20,000 MHz | 200.000 kHz 7.10601 GHz -45.76 dBm -12.21 dB

| 20.000 MHz 30.000 MHz = 200.000 kHz 7.12498 GHz -65.31 dBm & -11.80 dB

L 30.000 MHz 50.000 MHz = 200.000 kHz 7.14148 GHz -64.62 dBm -51.08 dB -11.08 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -13.93 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | Alimit

-50.,000 MHz | -30,000 MHz = 200.000 kHz 7.04711 GHz | -64.78 dBm -50.85 dB -10.85 dB
‘ -30,000 MHz | -20.000 MHz | 200.000 kHz 7.06506 GHz | -65.33 dBm -51.39 dB -11.46 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 7.07512 GHz | -65.43 dBm -51.49 dB -23.60 dB
‘I -11,000 MHz -10.000 MHz 200.000 kHz 7.08401 GHz -62.92 dBm -48.98 dB -29.08 dB
I 10,000 MHz 11,000 MHz 200.000 kHz 7.10600 GHz | -54.86 dBm -40.93 dB -21.03 dB
I 11,000 MHz 20,000 MHz | 200.000 kHz 7.10601 GHz | -55.14 dBm -41.21 dB -21.21d8
| 20.000 MHz 30.000 MHz = 200.000 kHz 7.12500 GHz | -64.99 dBm -51.06 dB -11.06 dB
I 30.000 MHz 50.000 MHz = 200.000 kHz 7.12915 GHz -64.87 dBm -50.94 dB -10.94 dB
m
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Spectrum Emission Mask Standard: None
‘ Peak Power -13.49 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50.000 MHz | -30.000 MHz | 200.000 kHz 7.06034 GHz 64.79dBm | -51.30dB ___ -11.30 dB
[ 0.000 MHz | -20.000 MHz | 200.000 kHz | 7.06501 GHz -65.77 dBm | -12.28 dB
| -20.000 MHz | -11.000 MHz | 200.000 kHz | 7.07500 GHz -65.78 dBm | -24.29 dB
I -11.000 MHz -10.000 MHz = 200,000 kHz 7.08401 GHz -61.40 dBm | -28.01 dB
( 10.000 MHz | 11.000 MHz | 200.000 kHz 7.10600 GHz -46.21 dBm -12.82 dB
I 11.000 MHz 20,000 MHz | 200.000 kHz 7.10601 GHz -44.59 dBm -11.10dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 7.12498 GHz -65.61 dBm B -12.15 dB
L 30.000 MHz 50.000 MHz . 200.000 kHz 7.13106 GHz -64.54 dBm -51.05 dB -11.05 dB
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Ref Level 0.00 dBm Offset 26,18 dB Mode Auto FFT
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.17 dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-50.,000 MHz | -30,000 MHz = 200.000 kHz 7.06673 GHz | -64.50 dBm -50.33 dB -10.33 dB
‘ -30,000 MHz | -20.000 MHz | 200.000 kHz 7.0856S GHz | -65.21 dBm -51.04 dB -11.81 dB
E -20.000 MHz -11.000 MHz = 200.000 kHz 7.09501 GHz | -66.00 dBm -51.83 dB -23.83 dB
‘[ -11,000 MHz -10.000 MHz 200.000 kHz 7.10400 GHz -66.33 dBm -52.15 dB -32.25 dB
I 10.000 MHz 11,000 MHz | 200.000 kHz 7.12599 GHz | -53.84 dBm -39.67 dB -19.77 dB
I 11,000 MHz 20,000 MHz | 200.000 kHz 7.12601 GHz | -54.59 dBm -40.42 dB -20.41 dB
| 20.000 MHz 30.000 MHz = 200.000 kHz 7.14499 GHz | -65.78 dBm -51.61dB -11.62 dB
I 30.000 MHz 50.000 MHz = 200.000 kHz 7.16428 GHz -65.10 dBm -50.92 dB -10.92 dB
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Spectrum Emission Mask Standard: None
‘ Peak Power -14.21dBm RBW 200.000 kHz
| __Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit |
[T 50,000 MHz ___-30,000 MHz | 200.000 kHz | 7.07468 GHz -65.34 dBm | ~11.13dB
| -30.000MHz | -20.000 MHz | 200.000 kHz | 7.08501 GHz -65.79 dBm | -11.59 dB
| 20.000MHz | -11.000 MHz | 200.000 kHz | 7.09504 GHz -66.20 dBm | -24.03 dB
I -11.000 MHz -10.000 MHz = 200,000 kHz 7.10400 GHz -61.34 dBm | -47.13 dB -27.23 dB
( 10.000 MHz | 11.000 MHz | 200.000 kHz 7.12599 GHz -45.36 dBm -31.16 dB -11.26 dB
I 11.000 MHz 20,000 MHz | 200.000 kHz 7.12601 GHz -45.48 dBm -31.27 dB -11.26 dB
| 20.000 MHz 30.000 MHz | 200.000 kHz 7.14499 GHz -65.62 dBm -51.41dB -11.42 dB
L 30.000 MHz 50.000 MHz . 200.000 kHz 7.14532 GHz -65.05 dBm -50.84 dB -10.84 dB
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